N —

CAGE DWG NO

SH REV ]

REVISIONS

ZONE |REV

DESCRIPTION

DATE

APPROVED

OWG/Portd RED DESCRIPTION DWG/Partd REN DESCRIPTION [ten REN DESCRIPTION
1 010-30920 1 Bearing Mount 010-2090 4 Bearing Spacer 55 1 Pusher Link Beoring Mount
1 010-30921 1 Bearing Mount 010-50906 4 Retaining Ring i VAR | 10-32 X 374 SHCS
/ 010-309058 | Top Plote OH-30506-A | 1 3747 Mondre] o7 VAR | 10-32 X 1/2 SHCS
B 010-30907A | Back Plate 011-30506-B | | [" Mondrel 50 Y, 10-37 X 3/8 BHCS
: 010-309194 | Corrioge Stop - Above AR Mount 011-30506-C | | | 174" Mandrel 09 ) B-32 X 1 1/2 SHCS
010-30906A | Corringe Stop - Below AF Mount 01100811 1 Flex Coupling il % b-32 X 3/4 SHOS
] 010-309074 1 Spacer, Autofeed 010-50920 4 V" Wheels Al / [/4-20 X 1/4 SHYC
§ 010-30908A 1 Horizontal Arn 010-50921 2 Bushing, Dual VEE 57 - [/4" DIA X 1 3/4" LENGTH DOWEL PIN
7 010-30909A 1 Vertical Arm 010-50927 / Bushing, Eccen. Dual Vee A3
0 010-30914A 1 Manitold Block B4 | V" Rail Assy.
] 010-30813C | | Mondrel Clanp Block - Specify Bore 010-60903 J Auto-Advance Solenoid 65 . Cone Bearing, Tinken
10 010-30951B l Pusher Link U10-60804-2 | 7 Auto Advance Cylinders, 2 Stoge | 65 % Cup Bearing, Tinken
|l 010-309154 ! Volve Mount Strap 010-60904-4 | ¢ Auto Advence CyTinders, 4 Stage | @7 1 5/8 ¥ 3" Shoulder Bolt
12 011-309208 1 Rear Spacer, Autofeed UT0-a08Z3 | STide Gibb 58 ] 5/8 10 X 7/8 00 X | DILITE Bushing
13 011-30971 1 Front Spocer, Autofeed U1U-70501 1 Linit Switch B9 1 1/2-13 Lock Nut
14 010-50915 | LM-12 Linear Bearing 011-70927 | AB/Relionce Servo Motor 70 1 /2 EXTRA LARGE WASHER
15 011-70929 I AB/Reliance Servo Mount 010-70931 1 Sony Reoder Head 71 4 1/2 Washer
16 011-309248 Y [GUS Chain Mount, Frame UIU-70931-y | | d1ko Reader Head 12 4 1/4 Washer
17 011-309288 1 16US Chain Mount, Cor 010-70937 ] Sony/Siko Magretic Strip 73 | 3/4 Harden Shoft
18 010-30950A / V" Yheel Mount Plate 010-70955 1 4 X4 Junction Box 74 1 | 1/2 Autof
19 011-309314 1 Sony/Siko Reader Head Mount 912-068020 4 1/2-13 X 1 1/2 SHCS 75 | IGUS Rail
20 011-409028 1 Front Assy. Support G12-06040 2 3/B-16 X 2 172 SH 7o 4 1/4-20 x 1/4 BHCS
2l 011-40903C | Rear Assy. Support 912-0603¢ / 3/8-16 X 2 SHOS 71 | IGUS Rail Mounts - Set
27 g12-06020 / 3/8-16 X 1 174 SHCS 78 | Mondrel Clanp Cylinder
23 010-50901 | Roh' Iix Actuator 1-1 912-06016 4 3/8-16 X 1 SHCS 79 | | Rod Clevis/Nut For Mandrel Clonp Cylinder
010-50901-3 | | Roh' Iix Actuator 3-1 912-06132 b 3/8-24 X 2 SHCS 80 2 1/4-20 X 3/4 SHCS -
24 010-50902 / Pillow Bearing 912-06132 V 3/8-24 X 2 SHCS Bl 4 [/74-20 X 1 174 SHCS
2 010-50903 . Radial Beoring, Insert g12-10014 4 5/16-18 X 7/8 SHCS 82 2 10-32 X 1 1/4 SHCS
20 010-50904 2 Linear Bearing 912-04016 [/4-20 X | SHCS 83 1 [0-32 X 172 SHSS
G12-04008 [/4-20 X 1/2 SHS 84 4 [/74-20 X 1/2 SHCS
G12-04020 [/4-20 X 1 1/4 SHCS 85 / [0-32 X 1 1/2 SHS
G12-03116 [0-32 X1 SHCS 86 1 5/8 X 7/8 X | Bushing
@ PLSHER BIOY WITH TRIM
EJECT SYSTEM LOOK AT DG
011-01050C
| iy S
63 ! :i—“ﬁ-ﬁlﬂ—iio@
_________ ] Hes T = o
I S I
] €Y
@ - ?
59

Il

N\
(éii}‘iﬁ' o = mﬂ ‘En.[\x ~skg§;:&mﬁj
H 12

REF ONLY - LENGTH NOT TO SCALE

AB SERVD PACKAGE

F-3 POSI - FEED CORE ADVANCE ASSEMBLY

DRAWN

JAH,

CAGE CODE

CHECKED

DWG NO

011-000040-48

|REV

SCALE 173

RELEASE DATE ‘4_30Y2002 ) ’SHEET




